
PRIMAAX® EX Medium-duty Rear 
Air Suspension for Europe
LIT NO: SP-360
DATE: February 2025 REVISION: A

DESCRIPTION PAGE

Parts List  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 2

Special Tools   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 4

CONTENTS



PRIMAAX® EX Rear Air Suspension

 2 SP-360

 ■ Up to 11.5t (Single) • 23t (Tandem)
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   VEHICLE 
KEY NO. PART NO. DESCRIPTION QUANTITY

   VEHICLE 
KEY NO. PART NO. DESCRIPTION QUANTITY

1 067706-000 Frame Hanger 2
 01AXC0029 QUIK-ALIGN® Pivot Bushing Service Kit,  

 One Wheel End, Includes Keys Nos . 2-7
2  *QUIK-ALIGN Concentric Collar 2
3  *QUIK-ALIGN Eccentric Collar 2
4  *M22 x 1 .5 x 190LG QUIK-ALIGN Hex Bolt 2
5  *M22 Hardened Washer 4
6  *M22 x 1 .5 Nut 2
7  U Beam Assembly - 41" 
 a 067249-036  46K Front 1
 b 12AXC0400  Rear 1
8 060383-000 *D-pin Bushing 2
9 HF100229 M20 x 2 .5 x 110LG Hex Bolt 4
10 NF1014 M20 Hardened Washer 8
11 HF100188 M20 x 2 .5 Prevailing Torque Nut 4
12 067043-002 Air Spring Assembly 2
13 060911-002 Lower Air Spring Mounting Bracket 2
 049177-006 Single Lower Air Spring Fastener Service Kit, 
   Includes Key Nos . 14-15
14  *½" Flat Washer 4
15  *½"-13 UNC Locknut 4
16  **Bottom Cap
 13CLC0008   Left Hand 1
 13CRC0008   Right Hand 1

17 50AXC0005 Shock Absorber 2
18 15CXC0031 Upper Shock Bracket 2
19 HF100196 M20 x 2 .5 x 110LG Upper Shock Hex Bolt 2
20 HF100309 M20 x 2 .5 x 170 LG Lower Shock Hex Bolt 2
21 NF1014 M20 Hardened Washer 4
22 HF100186  M20 x 2 .5 Prevailing Torque Nut  4
23 NS500444 Bump Stop 2
24 15AXC0017 Bump Stop Mounting Bracket 2
25 NF1602 M8 x 1 .25 x 30 LG Hex Head Bolt 4
26 NF1152 M8 Hardened Washer 4
27 NF1113 M8 x 1 .25 Prevailing Torque Nut 4
28 NS140270-43 V-rod Assembly, Includes Bushings Key 1 

 Nos . 29-30
29 NS140059 Taper Bushing 1
30 NS140179 Straddle Bushing 2
31 NS140215 Torque Arm Mounting Bracket 2
32 NF1136 M20 x 2 .5 x 80LG Durlok Bolt 4
33  **Pin Assembly 2
 a 13AXC0187  Leading Pillar
 b 13AXC0188  Trailing Pillar
34 NF1011 M22 x 2 .5 Prevailing Torque Nut 2

NOTES:  Quantities specified are shown for a single suspension . Adjust quantities for tandem or tridem suspensions . Quantities of service kit 
components may vary from amount shown in lists .

 * Item included in kit / assembly only, part not sold separately .

 ** These parts are welded to the axle and not sold separately .



This is a general parts list to provide directional information. Components may vary by model. Questions in regards to parts, contact Hendrickson Truck Parts at +43 664 889 88 763 or  
+44 1604 498 713. Email: office-europe@hendrickson-intl.com or ukaftermarket@hendrickson-intl.com

Actual product performance may vary depending upon vehicle configuration, operation, service and other factors.
All applications must comply with applicable Hendrickson specifications and must be approved by the respective vehicle manufacturer with the vehicle in its original, as-built configuration. 
Contact Hendrickson for additional details regarding specifications, applications, capacities, and operation, service and maintenance instructions.

Call Hendrickson or visit our global websites for additional information.
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D-PIN / QUIK-ALIGN PIVOT BUSHING SERVICE TOOLS

OTC Part No. 4246 Visit otctools .com OTC Part No. 4247 Visit otctools .com

QUIK-ALIGN SOCKET TOOL

OTC Part No. 1767

Visit otctools .com

QUIK-ALIGN PIVOT BUSHING SERVICE TOOL

Hendrickson Part No. 66086-203L
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